
FE 501 2015 <2015><US><F2475O5>
EXHAUST SYSTEM

15342

Pos Part Number Description Additional Text Quantity

1 81305582000 SILENCER 250-501 FE USA 1.00

2 81305011050 THERMAL PROTECTION FOIL 1.00

3 78105081050 CONNECTING CAP 1.00

4 81305582080 SILENCER HOUSING FE USA 1.00

5 0770740015 O-RING 74,00X1,50 FKM 75SH 2.00

6 78105081010 SCREW TORX M5X10 12.00

7 77205068000 DAMP. COMPON. BLACK 3.00

8 78105078400 ROCKWOOL PREFOMED 1.00

9 78105081040 INSERT SILENCER 1.00



10 78105082060 SILENCER CAP EXC USA 1.00

11 78105078070 STUFFING YARN REAR 1.00

12 77005081055 SIL. ELEMENT EXC-F 07 1.00

13 0025060306 HH collar screw M6x30 TX30 2.00

14 0137060003 spring washer DIN 137 B - 6 2.00

15 77205169000 BUSHING 7.5x12x28x8.3 11 2.00

16 81305069000 BUSHING 7,5X12X20 2.00

17 50305116000 TEN.SPRING L=75MM EY.MOVEABLE 1.00

18 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 2.00

21 78705007000 EXH. PIPE EXC WITHOUT LAMBDA 1.00

23 59405069000 BUSHING FOR EXHAUST SUPPORT 03 2.00

24 0025080256 HH collar screw M8x25 1.00

25 8130501100030 HEAT SHIELD BLACK 1.00

26 0025060206 HH collar screw M6x20 TX30 1.00

27 77308013010 COLLAR BUSH. F.REAR FENDER 07 1.00

28 0081050121 EJOT PT screw K50x12 only for US and SixDays 1.00

29 54603048000 RANGE CHANGE METAL NUT M8 1.00

99 00050000817 EXHAUST PARTS KIT FE 13-14 0.00


